_ N
7~ | TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

— -
s R = wﬂ -
ADZ (x8) ADV (x8) :;; y ﬂ %
\- A LE ([ FE

E Secure the Roof Panels to the Truss and Wall Panels using four (4) 1/4” x 5/8” Pan-Head Screws (ADZ) and four (4)
1/4” x 1 1/8” Pan-Head Screws (ADV). Repeat steps 9.3 - 9.4 for the other front Roof Panel.

ADV

mti{ ‘v| r\'l i M\\

o

ﬂl wlr

a6



/ TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

— . <
[Jossss = *wﬂ !
ADZ (x12) = | %
L | SESITE

al




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

01 516 (ﬂlm

ADV (x8)

8

1\
1

LTI

(LT

i
|

% O
i
! _\\3’
1 T —
1
—
—
1
1
— o
- 1
L S
F—
—
U= | —]
= e L o
__——
—
— =
—
E
;?LLgﬁg B l@

: Note: Use the Screws (ADV) to connect the tops of the Wall Panels to the
:  bottom of the Roof Panels.

Attach the last two Roof Panels to the Shed. Secure the Rear Gable Assembly and Roof Panels together using
eight (8) Gable-to-Roof Clips (BYT) (In the direction illustrated), sixteen (16) 1/4” x 5/8” Pan-Head Screws (ADZ), and eight
(8) 1/4” x 1 1/8” Pan-Head Screws (ADV). The Screws (ADV) connect the tops of the Wall Panels to the bottom of the Roof Panels.

: Note: Insert all Gable-to-Roof Clips this direction for the Rear Gable.

Y&

=14




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

8

=TI T E
(ﬂ[m S[HLIIE
ADZ (x2) EE:' J_ g—
\_ A EL?LL&SE-

Insert two (2) End Roof Cap Filters (BYX) into the slots in an End Roof Cap (BYW) as shown. Repeat this step for the second
End Roof Cap.

Attach the End Roof Cap to the front of the Shed. Secure the End Roof Cap to the two the front Roof Panels
using two (2) 1/4” x 5/8” Pan-Head Screws (ADZ).

[]]

/77

i Note: Use only a

i hand screwdriver
: for this step.




TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

8

,
_\
T
]
7

s

ADZ (x2)

LTI

(LT

/
\
e
|0
| E
=
|

Insert the Skylight (BYV) into the End Roof Cap.

YV

BYV

—
| S=P

T

60



\
T00LS AND HARDWARE REQUIRED FOR THIS PAGE w

_\
T
|
]
/
7

|
=1

s

ADZ (x16)

LTI
(LT

Secure the second End Roof Cap (BYW) to the rear of the Shed using four (4) 1/4” x 5/8” Pan-Head Screws (ADZ).

BYW &

il
LT

[ /][]

(




(o D
&: 10 TRUSS, REAR GABLE, & ROOF INSTALLATION

HARDWARE REQUIRED HARDWARE BAG REQUIRED: BHH, BHI (x2)
Hardware shown at actual size Hardware shown at 15% of actual size

nus =

ADZ (x14) AlY (x2)

1/4” x 5/8”" Pan-Head Screw 10” Shelf Bracket

Hardware shown at actual size

ADZ (x8)
1/4" x 5/8”" Pan-Head Screw

PLASTIC PARTS REQUIRED LOCATED IN BOX 2 AND SMALL PARTS BOX: CVX

Parts shown at 8% of actual size

1002314

AFS (x1)

10" x 30” Shelf
AFZ (x2)
Corner Shelf

TOOLS REQUIRED

\Phillips Screwdriver Flashlight Safety Glasses -

62



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE
—F—

7
7 -
o/

8

e —=

ADZ (x4) AIY (x2)

>
\\l |
Ul‘——-
Y

10" x 30” SHELF INSTALLATION

Insert a pair of 10” Shelf Support Brackets (AlY) (usually on the rear Wall) into the slots of two adjacent Wall Support
Channels and set a 10” x 30” Shelf (AFS) on the Brackets. Secure with four (4) 1/4” X 5/8” Phillips Pan-Head Screws
(ADZ) as shown.

i

Aly

/N WARNING

The total weight placed on a 10” x 30”
Shelf cannot exceed 30 pounds (14kg.) per
Wall Panel.

63



. \
o7~ | TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w
—F—

JI

[l

\ I 1 I \
(s =11
ADZ (x8) — [

CORNER SHELF INSTALLATION
Fold up edges of Corner Shelf (AFZ). Align the holes in Corner Shelf with a set of pre-made holes in a Corner Wall

Panel and secure with four (4) 1/4” x 5/8” Phillips Pan-Head Screws (ADZ). Corner Shelves may be secured to any Corner
Wall Panel. Repeat this step for the second Corner Shelf.

The total weight placed on a Corner Shelf
cannot exceed 10 Ib. (4.5 kg).




o N
= 11 DOOR ALIGNMENT

HARDWARE REQUIRED

NO HARDWARE PROVIDED FOR THIS SECTION

TOOLS REQUIRED SMALL PARTS BOX REQUIRED: CVX

AIX (x4) ‘
Wood Shim Safety Glasses
\ ! Y,

65



TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

NO HARDWARE PROVIDED FOR THIS PAGE

AIX (x4)
Wood Shim

\-

DOOR ALIGNMENT

In some cases, the shed doors may not completely line up at the tops (Fig. 1). When this happens, identify
which side is higher and use a Wood Shim (AIX) to slightly raise the back corner of the high side until doors line up
(Fig. 2). If doors need further adjustment, insert another shim under the front corner opposite of the first shim. If
the doors still need further adjustment, stack additional shims (one at a time) alternating between the back and
front shims. After doors are aligned, cut off any portion of wood shim that is still exposed. From inside the shed,
drive a 1” nail through the floor into the shim to hold it in place.

High Side

I
X

Low side

LT

il
—
E
|

MUy

L

First Shim
Second

) Shim
Note: Shim should be placed at the corner, running directly under one wall. Fig. 2

66



22' 12 LATCH INSTALLATION
HARDWARE REQUIRED HARDWARE BAG REQUIRED: CVP

Hardware shown at actual size

] @ ADX (x9)
ACA (x3)

#10 x 1/2” Pan-Head Screw AAB (x3)
1/4” x 1/2” Carriage Bolt AEB (x3) 1/4” Centerlock Nut
1/4”" Flat Washer

CHK (x2) @

#10 x 3/4” Self-Drilling/Self Tapping Screw AEE (:xO)
#10 Flat Washer

CVW (x1)
Door Latch

CVT (x1) CVU (x1) CVWV (x1)
Left Door Latch Bracket Large Right Door Latch Bracket Small Right Door Latch Bracket

Nl {

- { W )]
L H CVR (x1) i

Small Right Door Latch Cover

cva (x1)
Large Right Door Latch Cover
CVS (x1)

Left Door Latch Cover

TOOLS REQUIRED

CCF— O——®

\ Phillips Screwdriver 1/16” Wrench Electric Drill Safety Glasses

67



/ . TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

B - Gl

ACA (x1)
AEB (x1) AAB (x1)

CVT (x1)
(Not to scale)

(LU

T
|

AN

ENSURE YOU ALIGN THE DOORS BEFORE PROCEEDING WITH THIS SECTION!
LATCH INSTALLATION

Ensure you align the Doors hefore proceeding with this section. Connect the Left Door Latch (CVT) to the Left Door using
one (1) 1/4” x 1/2” Carriage Bolt (ACA), one (1) 1/4” Flat Washer (AEB), and one (1) 1/4” Center Lock Nut (AAB). Do not
tighten Nut until instructed to do so.

N

AAB

—)
—

68



N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

116" j — T =
CUD ewy (x1) = E
S ACA (x2) AEB (x2) A = [ =

T

(CWV) as shown.

Slip the Door Latch (CVW) into the loops of the Large Right Door Latch Bracket (CVU) and the Small Right Door Latch Bracket

Connect the Latch Assembly to the Right Door using two (2) 1/4” x 1/2” Carriage Bolts (ACA), two (2) 1/4” Flat Washers
(AEB), and two (2) 1/4” Center Lock Nuts (AAB). Tighten these two Nuts securely, but do not overtighten.

/
{ i \
B -
Rl
AE ACA
I — ———T | ]
//’
~L1] | ////

69



N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

4 ) 5’1
' ©

AEE (x3)

(LU

T

Insert the Large Right Door Latch Cover (CVQ) at an angle over the Right Door Latch Brackets as shown. Then, rotate
the Cover so it’s flat against the Door as shown. Secure the Large Right Door Latch Cover to the Door using three
(3) #10 x 1/2” Pan-Head Screws (ADX) and three (3) #10 Flat Washers (AEE).

ADX (x3)

Back of Right Door

10



N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

h l j — T f—f
AW VR v _ 9 — —

CVR (x1) ﬁﬁl\mm@)) = =

@ ADX (x3) = =

AEE (x3) = =

- A= —

Slide the Small Right Door Latch Cover (CVR) down over the Right Door Latch Brackets as shown. Secure the Small

Right Door Latch Cover to the Door using three (3) #10 x 1/2” Pan-Head Screws (ADX) and three (3) #10 Flat Washers
(AEE).

1T

ADX (x3) Back of Right Door

n




N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

Ne—0)

116" "'

CHK (x1)

(LU

T

Close the Doors, and adjust the Left Door Latch Bracket up or down so the Door Latch closes easily. Once the
Left Door Latch Bracket is in place, insert one (1) #10 x 3/4” Self-Drilling/Self Tapping Screw (CHK) through the small
hole in the Left Door Latch Bracket, through the Left Door, and into the Square Tube inside the Door. Do not
overtighten. Finally, open the Doors and tighten the Genterlock Nut (AAB) on the back of the Left Door. Finally,

e e

o
Ql L=
[
Cho [ 7]

I\l

d

@ Front of Doors

’

\

~

@ AAB- E—

Back of Left Door

12



N
TOOLS AND HARDWARE REQUIRED FOR THIS PAGE w

CVS (x1) AEE (x3)

(LT

Place the Left Door Latch Cover (CVS) over the Left Door Latch Bracket as shown. Secure the Left Door Latch Cover
to the Door using three (3) #10 x 1/2” Pan-Head Screws (ADX) and three (3) #10 Flat Washers (AEE).

I

AEE (x3)

ADX (x3) Back of Left Door

13



(‘/t/:‘ ; . R
éﬁ% == ME
CHK (x1) = =
/\ ELE;& [

TOOLS AND HARDWARE REQUIRED FOR THIS PAGE

Using an electric drill, insert one (1) #10 x 3/4” Self-Drilling/Self Tapping Screw (CHK) through the small hole in the Left
Door Latch Cover, through the Left Door, and into the Square Tube inside the Door. Do not overtighten.

]

=—2
|
Insert the Screw (CHK)
through this hole.

14



CLEANING & CARE

Congratulations on your Lifetime® product purchase. By following the instructions below, your new Lifetime product should
provide you with years of service and enjoyment.

Cleaning and Care
The polyethylene panels are stain- and solvent-resistant. Most stains can be removed, using a mild soap and a soft-bristled
brush. Abrasive cleaning materials may scratch the plastic and are not recommended. Repair scratches or rust spots on
the metal by sanding the affected area lightly; using a rust preventative spray primer; and finally, spraying with a high-gloss
spray enamel paint. Avoid placing a direct heat source on or near surfaces unless using a heat barrier.

15



LIFETIME OUTDOOR SHED EQUIPMENT

10-YEAR LIMITED FACTORY WARRANTY
THE MANUFACTURER RESERVES THE RIGHT TO MAKE SUBSTITUTIONS TO WARRANTY CLAIMS IF PARTS ARE UNAVAILABLE OR OBSOLETE.

1. Lifetime outdoor sheds are warranted to the original purchaser to be free from defects in material or workmanship
for a period of ten years from the date of original retail purchase. The word “defects” is defined as imperfections that
impair the use of the product. Defects resulting from misuse, abuse or negligence will void this warranty. This warranty
does not cover defects due to improper installation, alteration or accident. This warranty does not cover damage caused
by vandalism, rusting, “acts of nature” or any other event beyond the control of the manufacturer.

2. This warranty is nontransferable and is expressly limited to the repair or replacement of defective product. If the
product is defective within the terms of this warranty, Lifetime Products, Inc. will repair or replace defective parts at
no cost to the purchaser. Shipping charges to and from the factory or distribution center are not covered and are the
responsibility of the purchaser. Labor charges and related expenses for removal, installation or replacement of the
shed or its components are not covered under this warranty.

3. This warranty does not cover scratching or scuffing of the product that may result from normal usage. In addition,
defects resulting from intentional damage, negligence, unreasonable use or hanging from the truss will void this
warranty.

4. Liability for incidental or consequential damages is excluded to the extent permitted by law. While every attempt is
made to embody the highest degree of safety in all equipment, freedom from injury cannot be guaranteed. The user
assumes all risk of injury resulting from the use of this product. All merchandise is sold on this condition, and no
representative of the company may waive or change this policy.

5. This product is not intended for institutional or commercial use; Lifetime Products, Inc. does not assume any liability for
such use. Institutional or commercial use will void the warranty.

6. This warranty is expressly in lieu of all other warranties, expressed or implied, including warranties of merchantability
or fitness for use to extent permitted by Federal and state law. Neither Lifetime Products, Inc., nor any representative
assumes any other liability in connection with this product. This warranty gives you specific legal rights, and you may
also have other rights which vary from state to state.

PLEASE INCLUDE YOUR DATED SALES RECEIPT AND PHOTOGRAPHS OF DAMAGED PARTS.

REPORT PRODUCT DEFECTS IN WRITING TO:
Lifetime Products, Inc., PO Box 160010 Clearfield, UT 84016-0010
or call 1-800-225-3865 M-F 7 a.m. to 5 p.m. MST.

REGISTER YOUR PRODUCT FOR QUICKER CUSTOMER SERVICE.
Visit www.lifetime.com or call 1-800-225-3865 to register your product today.

FOR INTERNATIONAL WARRANTY CLAIMS:

All warranty claims must be accompanied by a sales receipt. Report all warranty claims in writing to your regional sales
support representative. Please include your dated sales receipt and photographs of damaged parts.

To Identify the representative for your region — Please visit: www.lifetime.com/international

‘ LIFETIME ]

www.lifetime.com

16




ENHANCE YOUR LIFETIME® PURCHASE BY ADDING ACCESSORIES OR OTHER GREAT PRODUCTS

To purchase accessories or other Lifetime Products, visit us at:

www.lifetime.com
Or call: 1-800-424-3865

11




